Particle Size Distribution Report
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2/17/23

Date:

D1g= 26.5
Elev./Depth:

Dsg= 36.3
Plate

Coefficients
Dgo= 39.1
D 0
AASHTO=
Remarks

15= 27.6

CC= 0.94
Classification

47.6
30= 31.2
1.48
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Material Testing

O'Tooles Pit

Client: O'Tooles Sand & Gravel

Project:

Source of Sample:
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(no specification provided)

*
Location:

Sample No.:

SERVICES, INC. | ciectno: crzson
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